Previous Page: 04-28Previous Page Next Page Next Page: 04-30
Part Number Description Quantity Additional Notes Photo Left or Right Hand Steering Left or Right Hand Appears in Stanpart
Hardware Cat?
158936 Differential Back Plate Support Pin 2 □ Missing from Parts Book Index. No Photo 0
153421 Differential Support Pin Washer 2 □ Missing from Parts Book Index. No Photo 0
134235 Upper Rubber 2 No Photo 0
134236 Lower Rubber 2 No Photo 0
134234 Washer 2 No Photo 0
TN3209 Thin Nyloc Nut 3/8" UNF x 0.562" Across Flats x 0.375" Thick 2 No Photo 1
HN2009 Hex Nut 3/8" UNF x 9/16" AF 0.330/0.320 Thk 4 No Photo 1
134233 Tab Washer 2 No Photo 0
311268 Plate Mounting and Stiffener Assembly 1 No Photo 0
137601 Stud 4 No Photo 0
309033 Axle Rear Cover 1 No Photo 0
152654 Joint Washer 1 No Photo 0
510408 Cotter Pin 1 No Photo 0
118826 Core Plug 1 No Photo 0
WL208 Spring Washer ID 5/16" OD 0.58" 8 No Photo 1
HU808 Hex Head Setscrew - 5/16" UNF x 1" 8 No Photo 1

Notes
No notes found for this page



PDF

Valid HTML 4.01 Transitional